



# Certificate of Test and Examination

PWB ANCHOR LIMITED ABN 28 004 235 732

441 Grimshaw Street, Bundoora  
Victoria, Australia 3083  
Postal Address:  
P.O. Box 77, Bundoora, Vic. 3083  
Email: pwbsales@pwbandor.com.au  
Sales Direct: (03) 9473 8270  
Reception: (03) 9467 2933  
Facsimile: (03) 9467 7290

Certificate Number V0221688-6  
Date  
Sales Order Number 00505801

Customer H.E.S NZ LTD  
3 HEB PLACE  
TAKANINI, AUCKLAND AUCKLAND 2105  
NEW ZEALAND

Order Number 00002459  
Date 13-Jul-15  
Customer Number 1947

Part Number : 40139  
Description : 16 HERC-ALLOY 800 CHAIN BULK  
Quantity : 168 M  
Proof Load : 194kN  
Break Load : 322kN  
Elongation (%) : 17  
Reference <sup>(3)</sup> : AS2321 (GRADE T/80)  
Identification <sup>(4)</sup> : JE081, JC068

100% PROOF TESTED  
WLL 8.0t  
MADE IN AUSTRALIA

Notes:

1. Test Certificates issued by PWB Anchor Limited, are valid only in respect of products in the condition in which they leave the company's premises, and should not be reproduced except in full.
2. Tests are conducted in accordance with PWB Anchor Limited Standard Operating Procedures.
3. Reference denotes the applicable document which nominates the relevant minimum Elongation, Proof Load and Break Load.
4. Identification is either a Lot, Batch, Serial, or Work Order Number as applicable to the goods described.

AUTHORISED SIGNATURE .....